
 

  

 

ANNUAL REPORT UTILITIES SYSTEM 
 
 
 
 

REEDY CREEK IMPROVEMENT DISTRICT 
 
 

 
 
 

As of September 30, 2019 
 



 

 

 

This report has been prepared for the use of the client for the specific purposes identified in the 
report.  The conclusions, observations and recommendations contained herein attributed to 
Leidos constitute the opinions of Leidos.  To the extent that statements, information and opinions 
provided by the client or others have been used in the preparation of this report, Leidos has relied 
upon the same to be accurate, and for which no assurances are intended and no representations 
or warranties are made.  Leidos makes no certification and gives no assurances except as 
[...]
looped system range from 12 to 30 inches in diameter, and distribution mains sizes are as 
small as 8 inches in diameter.  The majority of the pipelines larger than 12 inches are 
constructed of cement-lined ductile iron pipe, and the smaller pipes are PVC or HDPE.  
Almost 700 isolation valves are located throughout the water distribution system to allow 
for repair and maintenance without shutdowns, and fire hydrants are located throughout 
the water distribution system to provide for fire protection.  The District reports that there 
have been no pipe failures and no observations of decreasing pressure in the system, which 
would signify degradation of the pipes. 

There are approximately 6,000 backflow prevention devices within the District.  A robust 
program is in place as they all must be tested on an annual basis.  Personnel are dedicated 
to this program and a training program associated with the University of Florida brings 
students onsite for training. 

There are sixteen water treatment operators and all of them are certified at either the A, B 
or C level by the State.  They rotate in the field and in the control room to be familiar with 
all aspects of the system.   

The District holds permit number 48-00009-W issued on June 14, 2007 by the South 
Florida Water Management District (SFWMD), which authorizes the continued use of 
groundwater from the Floridan Aquifer and surface water from one canal.  The designated 
use of the water is for public water supply, industrial, golf course irrigation and landscape 
irrigation.  The annual allocation for water withdrawal is 8.103 billion gallons, which 
corresponds to an average withdrawal of 22.2 million gallons per day (MGD), and the 
maximum allocation is 933.9 million gallons per month.  The SFWMD performed a ten-
year review of the permit and recommended no changes to the permit.  The expiration date 
of the permit is June 14, 2027.  

The District is within the planning area of the Central Florida Water Initiative (CFWI), 
a collaborative project of the three Water Management Districts (Southwest, South, and 
St. Johns) with authority over the region, as well as municipal, agricultural and 
environmental stakeholders.  The CFWI is committed to finding new ways of meeting 
the demand for freshwater.  Historically, the Floridan Aquifer system has supplied the 
vast majority of water used in the central Florida area.  At present, the Floridan Aquifer 
system has a regional capacity of approximately 740 MGD.  Regional demands are 
projected to be 1,100 MGD by 2035.  Consequently, the region is facing a deficit of 
nearly 360 MGD that will need to be met through increased water conservation and 



 
OPERATING AND MAINTENANCE OF THE PROPERTIES 

 Leidos    3-9 

alternative water sources.  The District is exploring alternative water sources as a 
minority participant in the Cypress Lake Wellfield project being undertaken by a group 
known as STOPR consisting of the City of St. Cloud, Tohopekaliga Water Authority, 
Orange County, Polk County and the District.  STOPR seeks to develop a brackish well 
water source for up to 30 MGD of potable water supply, of which the District would have 
rights to 1 MGD.  This project is currently in the conceptual design stage.  A concentrate 
disposal well was permitted in 2017 for receiving the brackish waste discharge.  
Construction and testing of the concentrate disposal well are planned for 2020.  
Surveying and engineering design services for the Cypress Lake Water Treatment Plant 
are also scheduled to commence in 2020. 

The District uses IBM’s Maximo Asset Management (Maximo) system for their 
Computerized Maintenance Management Software.  Maximo manages physical assets on 
a common platform in asset-intensive industries, such as utility systems. The Maximo 
system is a comprehensive enterprise asset management for asset lifecycle and 
maintenance management. 

Currently the District utilizes Maximo 7.1 and they are in the process of upgrading to 
7.6.  The shift from 7.1 to 7.6 will also eliminate legacy spreadsheets and other 
standalone apps currently in use at the various departments of the District.  However, the 
District currently collects and maintains production data in a SQL database and will 
continue to do so. 

During the fiscal year ended September 30, 2019, the Water System sold approximately 
5.541 billion gallons of water (corresponding to an average of 15.2 MGD).  The peak 
month occurred in June 2019, with 583.6 million gallons sold.  In the fiscal year ended 
September 30, 2019, approximately 5% of total System rate revenues were derived from 
the operation of the Water System.  Table 3-5 sets forth the monthly volumes of reported 
potable water pumped and sold for the fiscal year 2019. 

Wastewater System 
The District’s wastewater system consists of gravity collector and interceptor sewers, 29 
sewage lift stations and associated force mains (pressurized sewers), a tertiary wastewater 
treatment plant, and effluent disposal facilities.  The approximately sixty miles of gravity 
sewers range in size from 8 inches in diameter for the smallest collector mains up to 30 
inches in diameter for the largest interceptor (backbone) mains.  Mains range from six to 
eight feet deep for collector sewers up to 30 feet deep for some interceptors.  Manholes 
and cleanouts located throughout the collection system provide for maintenance access.  
There are approximately 39 miles of force mains that range in size from 4 inches to 36 
inches in diameter.  The majority of the wastewater pipelines are constructed of ductile 
iron pipe, with PVC making up the remainder. 

The gravity sewer system is relatively young, with the original facilities development 
occurring in 1970, and approximately 40% to 50% of the sewer system constructed since 
1980 as a result of the development of Epcot, Disney’s Hollywood Studios, Disney’s 
Animal Kingdom as well as subsequent hotels.  Because of the design standards utilized 
by the District and the relative newness of the collection system, the District reports that 



 
Section 3 

3-10   Leidos 2019 Annual Report.docx    

infiltration is not a significant problem.  Moreover, the sanitary and stormwater sewer 
systems are physically separated to minimize unintended system inflow.  The District 
contracts to outside vendors to periodically “pig” or to video the interior of some of the 
sewer pipelines. The District has recently initiated a defined periodic (5-7 year) system 
wide inspection and cleaning of the pipelines that will begin in 2020.  The District is 
currently developing a strategic plan for its wastewater system focused on condition 
assessments and replacement or rehabilitation of aging assets to ensure system reliability. 

Each of the District’s 29 lift stations contain two, and some have four, pumps for 
redundancy.  All stations have some form of telemetry and alarms to inform operators of 
fault conditions.  For the more critical and larger lift stations, multiple pumps are provided 
to allow pump rate flexibility, and backup diesel generators are permanently installed for 
reliability.  The larger lift stations also incorporate permanent hoisting equipment for 
removal of pumps.  All of the newer lift stations include submersible pumps.  One of the 
oldest stations has drypit pumps and District staff reported that the intention is to retrofit 
that station to have submersible pumps.  The District contracts to outside vendors to 
“Vactor” the stations when they need to be cleaned.  All lift stations are checked on a daily 
basis. 

All animal waste from the Animal Kingdom is collected and transported offsite where it is 
treated and/or composted by an outside entity. 

The wastewater entering the plant is primarily domestic in nature with the onsite laundry 
being the only industrial use.  The most significant waste stream is from the many 
restaurants within the District.  

The 20 MGD capacity wastewater treatment plant is located on a 70-acre site in the west 
central portion of the District’s Service Territory.  The facility incorporates influent 
screening, odor control, flow equalization, grit removal, a five-stage BardenphoTM process 
(providing biological phosphorous removal, nitrification, and denitrification) secondary 
clarification, sand filtration, sodium hypochlorite disinfection, and filter belt thickening for 
biosolids.  The effluent disposal system includes a 1,000-acre site consisting of 85 rapid 
infiltration basins (RIBs) with a total wetted area of approximately 86.3 acres and a 
permitted average capacity of 12.5 million gallons per day.  By Water Management 
District Rule, 30 percent of the effluent must be delivered to the RIBs for percolation; this 
requirement is related to water rights and consumptive use.  Effluent is also utilized via the 
District’s reclaimed water system, as discussed below.  Monitoring wells around the RIBs 
are periodically tested for levels of nitrogen, nitrate, nitrite, total dissolved solids (TDS), 
chloride and turbidity. 

There are fourteen wastewater treatment operators and all of them are certified at either the 
A, B or C level by the State.  They rotate in the field and in the control room to be familiar 
with all aspects of the system. In addition, there are two planners and one manager.  

Adjacent to the Control Room is a non-certified lab that the operators use to monitor the 
various stages of the treatment process.  A state certified lab in the adjacent RCID building 
is used to perform analyses for submittals to the regulatory agencies. 

The District reports that flows to the treatment facility during the fiscal year ended 
September 30, 2019 peaked at 14.66 MGD in the month of July 2019.  In 2015, the capacity 



 
OPERATING AND MAINTENANCE OF THE PROPERTIES 

 Leidos    3-11 

of the treatment facility was increased to 20 MGD.  The expansion consisted of the addition 
of two final clarifiers (bringing the total to four), the conversion of three previously idle 
tanks into flow equalization tanks, demolition of six older and smaller clarifiers, and pump 
and piping additions.  Tankage associated with one of the four treatment trains will 
continue to be idle, even at the expanded capacity.  The District is currently receiving 
wastewater flows from western Orange County while the County constructs a new 
Wastewater Treatment Facility to service that area.  The wastewater from this area is 
primarily domestic in nature rather than industrial.   

The District engaged Harvest Power Orlando in a Design-Build-Own-Operate-Transfer 
(DBOOT) contract for a 3.2 megawatt biogas-to-energy facility, and the facility began 
limited operation in October 2013.  The facility produces electricity by accepting and 
processing wet biosolids from the wastewater treatment facility as well as food waste, oil 
and grease (FOG) generated within the District.  The facility generates enough electrical 
power to support its own parasitic loads and also sells back power to the District to supply 
the energy requirements of the wastewater treatment plant.  This anaerobic co-digestion 
process has eliminated the odors and the bird population that had previously caused issues 
when the biosolids were treated at the onsite composting facility.  The digested sludge is 
sold by Harvest Power as a Class A solid and used as fertilizer.  When the DBOOT has to 
have maintenance performed, the wastewater treatment plant uses its own filter press to 
dewater the sludge prior to shipping it to an offsite composting facility. 

The District has experienced no permit non-compliance at the wastewater facilities in 
recent years, and wastewater spills (a common issue with any significant wastewater 
system) have been minimal.  There have been no reported emergency discharges of 
wastewater from the treatment facility. 

During the fiscal year ended September 30, 2019, 5.056 billion gallons of wastewater were 
treated at the wastewater facility, corresponding to an average of 13.85 MGD.  In the fiscal 
year ended September 30, 2019, approximately 14% of total System rate revenues were 
derived from the operation of the Wastewater System.  Table 3-6 shows the reported 
monthly volumes of treated wastewater for the fiscal year 2019.  

Reclaimed Water System 
The District operates and maintains a reclaimed water storage, pumping and distribution 
system which provides water for non-potable uses such as landscape and turf grass 
irrigation, cooling tower make-up, street and sidewalk wash-down, decorative fountain 
make-up, vehicle washing, dust control, toilet flushing and fire protection.  The reclaimed 
water system uses both the treated effluent from the wastewater treatment plant and 
groundwater pumped from one of two wells.  Groundwater from one of the wells is 
pumped directly into the distribution system whereas groundwater from the other well is 
pumped into one of the reclaimed storage tanks.  The amount of reclaimed water needed 
onsite is periodically greater than the effluent being discharged from the wastewater 
treatment plant; at that time, the wells are operated and can provide up to 5,000 gallons per 
minute of additional supply during these peak demand periods. 



 
Section 3 

3-12   Leidos 2019 Annual Report.docx    

The reclaimed water system consists of three ground storage tanks of five million gallons 
capacity each, a master pumping station with a 36,000 gallon per minute capacity, and 50 
miles of distribution system piping with over 400 valves.  The reclaimed water system is 
currently permitted for an average capacity of 12.5 MGD which was increased in 
conjunction with the wastewater treatment plant expansion, when four pumps were added 
to the six currently existing at the reclaimed water master pump station. 

The piping and valves range in size from 4 inches through 42 inches and almost all of the 
piping is less than seventeen years old.  Approximately three miles of 16-inch and 30-inch 
reclaimed water mains were constructed in fiscal year 2014 to reinforce the backbone of 
the distribution system and close some open loops.  These improvements came as a result 
of a hydraulic study of the network that was prepared to identify the causes of limitations 
in distribution capacity.  The reclaimed model is being further refined to address recent 
flows and system expansions.   

During fiscal year 2019, approximately 44% of the effluent from the wastewater treatment 
plant was utilized by the reclaimed water system to meet the non-potable needs of the 
District (which includes reclaimed water sold, as well as amounts used by the District for 
its own needs).  The District reports that it has made a growing commitment to reclaimed 
water and that it plays a vital role in meeting the demands of its customers.  It should also 
be noted that there is an annual permit requirement that 30 percent of the effluent from 
wastewater treatment plant must go to the RIBs to allow percolation into the groundwater. 

Approximately 24% of the District’s overall water resource needs (consisting of both 
potable and non-potable needs) were met with the Reclaimed Water System in 2019.   

The effluent utilization rate (41%) requires supplemental sources of water to meet 
sustained peak demands.  To provide this capability, the District uses two water wells to 
augment the Reclaimed Water System.  These wells can provide up to 5,000 gallons per 
minute of additional supply during peak demand periods.  Their utilization allows the 
District to serve more customers and increases the use of reclaimed water while decreasing 
the use of potable water. 

During fiscal year 2019, Toy Story Land and Star Wars: Galaxy Edge irrigation was 
converted from potable water to reclaimed water.  This conversion is expected to reduce 
groundwater withdrawal by approximately 25.8 million gallons per year. 

During the fiscal year ended September 30, 2019, 1.6 billion gallons of reclaimed water 